aladdin

QualityAssurance@aladdinsci.com

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Date of Testing:

Date of Next Testing:
Product Name:

CAS Number:
Specifications & Purity:
Lot #:

SKU #

Analysis:

Parameter

Woater Absorption

bulk density

Particle size

Compressive Strength

Loss ondrying
Appearance(A399398)
ICP:Confirms Aluminum Component

%ﬂ. e

John Su
QA & QC Manager

Certificate of Analysis

2022-03-01 10:02:49

2026-02-28 10:02:49
Alumina,activated
1302-74-5
®3mm-5mm,for drier
B2226519

A399398

069610

Limit Values
216 (%)
0.65-0.71 (g/ml)
3-5 (mm)

2100 (N/gram)
0-1.5 (%)
White Beads
Confirmed

Result

35.57%

0.68 g/ml

4.60 mm
112.20 N/gram
0.00%

White Beads
Confirmed
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